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Talk outline

• Overview of Taskforce – how guidelines are developed

• Limitations and challenges

• Overview of current treatment recommendations
• Recent updates
• Molnupiravir

• Additional tools – clinical flow charts, risk assessment tool



To undertake continuous evidence surveillance to 
identify and rapidly synthesise emerging research

To provide national, continually updated, evidence-
based guidelines for the clinical care of people with 
COVID-19 

Offer a unified, national clinical voice providing 
guidance to Australian clinicians

The Taskforce is a multi-disciplinary collaboration 
of 34 peak professional bodies across Australia, 
whose members provide clinical care to people 
with COVID-19 

Member Groups:

Role of the Taskforce during the COVID-19 pandemic:



COVID-19 Clinical Evidence Taskforce

Evidence Team 
Prepares a Summary 
of the Evidence

Treatment Recommendation

Approval by Guideline Leadership Group and 
Steering Committee

>200 recommendations

18 clinical flow charts

Recommendation and evidence 
summary published, clinical 
flowcharts update

>24,000 studies 
screened

>660,000 users

>200 countries

Drug Treatment Panel



Recommendations

Strong recommendation, high certainty of evidence that 
there is a benefit from the intervention

High certainty of evidence that there is no benefit from the 
intervention

Can be given for or against, based on opinion of the panel, insufficient 
evidence to give a conditional recommendation

Low certainty of evidence, insufficient evidence to determine if an 
intervention is effective or not

Moderate certainty of evidence that there is no benefit from the 
intervention

Moderate certainty of evidence that there is benefit from the 
intervention



- GRADE: Grading of Recommendations, Assessment, Development and Evaluations

- Provides a transparent and systematic approach for evaluating and presenting evidence

- For each intervention, all clinically relevant outcomes are separately evaluated, and certainty of evidence 
assigned for each outcome 

- Where relevant, evidence considered separately for different patient groups 

- Only RCTs considered, and data from new RCTs combined with data from previous RCTs

- For RCTs, certainty of evidence begins as high, downgraded for risk of bias, imprecision, inconsistency 

- Recommendations based primarily on strength of the evidence for benefit vs harms

- Factors not incorporated into recommendations: cost, availability/accessibility

Assessing the Evidence



Drug treatments not recommended outside of clinical trials

• Systemic corticosteroids
• Inhaled corticosteroids
• Antivirals:

• Remdesivir
• Nirmatrelvir/ritonavir (Paxlovid)

• Monoclonal Antibodies:
• Sotrovimab
• Tixagevimab/civgavimab (Evusheld)
• Casirivimab + imdevimab (Ronapreve)
• Regdanvimab

• Other immunomodulators
• Tocilizumab
• Baricitinib
• Sarilumab
• Abatacept
• Infliximab

Recommended drug treatments

• Aspirin
• Azithromycin
• Colchicine
• Convalescent plasma (for patients on oxygen)
• Favipiravir
• Hydroxycholoroquine
• Interferon β-1a
• Ivermectin
• Lopinavir-ritonavir
• Molnupiravir (Conditional recommendation against)

Drug treatments NOT recommended



Corticosteroids vs Standard Care





Challenges/limitations

Evidence based guidelines – limited by quality/relevance of RCTs

• Study populations don’t match current situation
• Mostly delta variant
• Vaccinated patients not always included 
• Small numbers of immunocompromised patients

• How to deal with in vitro data?

Consensus recommendations – allows Taskforce to provide recommendations which may 
not necessarily be based on evidence

Increasingly lengthy remarks added to recommendations…





Akerman et al. medRxiv Jan 17, 2023

Emerging variants and in vitro data



covdb.stanford.edu



More challenges/limitations…

• Relative effectiveness of recommended agents

• Generally no head to head studies comparing recommended agents, eg. 

remdesivir vs Paxlovid, tocilizumab vs baricitinib (dex vs bari a recent 

exception)

• Use of agents in combination
• Few, if any, studies evaluating safety of agents in combination 

• Treatments in highly immunosuppressed 



• 1010 patients requiring O2 (but not mechanically ventilated) randomised to remdesivir + 
bari + placebo or remdesivir + dexamethasone + placebo

• Dec 2020 – April 2021 (delta variant)
• No difference in 28-day mortality (12.4% in dex group vs 13.0% in baricitinib group)
• Adverse events: 37% in dex group vs 30%, p=0.014
• Treatment related AEs: 10% in dex group vs 4% in baricitinib group, p=0.00041
• Grade 3 or 4 AEs: 36% in dex group vs 28% in baricitinib group, p=0.012 



Taskforce recommendations for Immunomodulators:

• Recommendations for: dexamethasone, tocilizumab, baricinitib, infliximab, 
abatercept

• Current evidence suggests that dexamethasone is safe in combination with other 
immunomodulators

• Limited data about safety of other combinations (although RECOVERY demonstrated 
benefit of dexamethasone + tocilizumab + baricitinib)

• Due to concerns about increased risk of side effects with multiple 
immunomodulators, the Taskforce recommends dexamethasone + one other 
immunomodulator

• In view of the ACTT-4 study by Wolfe et al., baricitinib may be considered as a stand-
alone treatment in patients considered to be at high risk of side effects from 
dexamethasone



Baricitinib Tocilizumab Abatacept Infliximab

Drug Class JAK Inhibitor IL-6 receptor antagonist Fusion protein 
(binds to CD80 and CD86 and 
attenuates T cell responses)

TNF-alpha inhibitor

Prescribed use Rheumatoid arthritis Rheumatoid arthritis Psoriatic arthritis Ulcerative colitis

Dose and route of 
administration

4 mg oral daily 14 – 28 
days

8 mg/kg iv single dose 10 mg/kg iv single dose 5 mg/kg iv single dose

No. of studies (patients) 4 (n=10,815) 11 (n=7,200) 1 (n=1,019) 1 (n=1,033)

All-cause mortality 
absolute risk reduction 
(95% CI)

21 fewer per 1000 
(32 fewer – 9 fewer)

39 fewer per 1000
(60 fewer – 21 fewer)

41 fewer per 1000
(71 fewer – 2 more)

45 fewer per 1000
(72 fewer – 5 more)

Relative Risk (95% CI) 0.84 (0.76 – 0.93) 0.79 (0.70 – 0.90) 0.73 (0.53 – 1.01) 0.50 (0.50 – 0.96)

Certainty of evidence High High Moderate Moderate

Use in renal impairment Dose adjustment required, 
avoid if eGFR <30

No dose adjustment 
required

No dose adjustment 
required

No dose adjustment 
required

Pregnancy Category D C C C

Other comments No evidence for mechanically ventilated patients

Immunomodulators for severe COVID-19

*Sarilumab not included as not available in Australia



Treatment options (antivirals) for mild COVID-19

Nirmatrelvir/ritonavir (Paxlovid) Remdesivir Molnupiravir

Drug Class Antiviral Antiviral Antiviral

Dose and route of 
administration

300 mg/100 mg orally BD for 5 days 200 mg iv D1, then 100 mg iv D2 
and D3

800 mg orally BD for 5 days

Study (number of participants) EPIC-HR
(n=2246)

PINETREE 
(n=562)

MOVe-OUT (n=1433) and 
PANORAMIC (n=25,783)

Absolute risk reduction, 
hospitalization or death

55 fewer per 1000 
(95% CI 59 – 47 fewer)

46 fewer per 1000 
(95% CI 57 – 16 fewer)

1 more per 1000 
(95% CI 2 fewer – 3 more)

Relative Risk 0.12 (95% CI 0.06 – 0.25) 0.28 (95% CI 0.11 – 0.75) 0.40 (95% CI 0.08– 2.06)

Certainty of evidence Moderate Moderate High – no impact on mortality or 
hospitalisation

Use in renal impairment Dose adjustment required. Not 
recommended if eGFR <30

Ok Ok

Pregnancy Category B3 B2 D
Other considerations Multiple drug interactions



6.8%

9.7%

Hospitalisation of death: 48/709 (6.8%) molnupiravir vs 68/699 (9.7%) placebo
RR 0.70 (95% CI 0.49 – 0.99)

Molnupiravir Placebo RR (95% CI); Absolute effect estimate (range)

Interim 28/385 (7.3%) 53/377 (14.1%) 0.52 (0.33, 0.80); 68 fewer (94 – 28 fewer)

Final 48/709 (6.8%) 68/699 (9.7%) 0.70 (0.49, 0.99); 29 fewer (49 fewer – 1 fewer)*

Final - interim 20/324 (6.2%) 15/322 (4.7%) 1.33 (0.69, 2.54); 16 more (15 fewer – 72 more)*

Delta 18/237 (7.6%) 22/221 (10%) 0.76 (0.42, 1.38); 24 fewer (58 fewer – 38 more)

Gamma 0/37 (0%) 9/47 (19.2%) 0.07 (0.00, 1.11); 178 fewer (191 fewer – 21 
more)

Mu 6/75 (8%) 13/82 (15.9%) 0.50 (0.20, 1.26); 80 fewer (127 fewer – 41 more)

Other 5/47 (10.6%) 7/38 (18.4%) 0.58 (0.20, 1.68); 77 fewer (147 fewer – 125 
more)

Remainder (NR) 19/313 (6.1%) 16/311 (5.1%) 1.18 (0.62, 2.25); 9 more (19 fewer – 64 more)

Subgroup analyses based on study period and variant

• Double-blind, randomised placebo controlled

• 1433 non-hospitalised unvaccinated adults

MOVE-OUT



• 26,411 patients enrolled in community, > 50 yr, or >18 yrs with comorbidities, within 5 days of symptom onset, 
confirmed COVID-19

• randomized to molnupiravir or usual care alone
• Primary outcome: all-cause hospitalization or death at 28 days 
• Patients enrolled between Dec 2021 – April 2022 (Omicron variant)

• Patients at very high risk (ie, immunosuppressed or “extremely clinical vulnerable”) eligible to receive monoclonal 
Abs (sotrovimab) or antivirals through specialist COVID-19 clinics

• Participants followed up via online daily diary, non-responders telephoned on days 7, 14, 28
• Participants asked to record: symptoms rated on ordinal scale, overall well-being (1 – 10), hospitalisation of contact 

with health services, medications for COVID-19, household contacts with COVID-19

Butler et al. Lancet 2023; 401:281



Baseline characteristics Outcomes

n=3865

n=10,201



Hospitalisation or death Time to first-reported recovery



• Rationale:

• High certainty of evidence that molnupiravir does not reduce hospitalisations
or deaths

• Molnupiravir may improve recovery, but low certainty of evidence due to 
serious risk of bias



DRUG TREATMENTS FOR ADULTS WITH COVID-19



Decision Tool 
for adults with 
mild COVID-19



August 2020

Risk classification tool for adults with mild COVID-19
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